

T E S T C E R T I F I C A T E

CT-09-04- 21-04

- Product:** High-pressure laminate (HPL) with metal surface
Date of production: February 03rd, 2009
- Company:** DEKODUR GmbH & Co. KG
Langenthaler Str. 4, 69434 Hirschhorn/Neckar
- Order:** Determination of the formaldehyde release of HPL according to
DIN EN 438/1-8 „High-pressure decorative laminates (HPL) -
sheets based on thermosetting resins“ according to the test
chamber method DIN EN 717-1
- Test method:** Test chamber method DIN EN 717-1
chemical analysis formaldehyde: Acetyl acetone method
- Test report:** Test report 259078 dated April 21st, 2009
- Test result:** The formaldehyde release of the tested HPL is 0,01 ppm (336 h).
The above mentioned variant HPL meets surely the limiting value of
0,1 ppm of the ChemVerbotsV § 1 (3) regarding formaldehyde.

Dresden, April 21st, 2009



Head of laboratory





Engineer in charge